S - EEH:
{ g | R A EE TR RN BAR 2O IErFAR A BT B Eh A EHR ZEtHESIR O
e HANAN SLINMCIRO MOTORCYCLE C0x, LT A AN BLINTHR Y adf XTOORCYCOE TAUTOIRY HAT AR SEUIML RO (AT IR YOLL fAARKE TS0 LT

Friedrich Epple GmbH
Im Erlengrund 1
64678 Lindenfels, OT Eulsbach
Tel.: 06255 30030
E-Mail: info@motorroller.de
Web: www.motorroller.de



www.motorroller.de

hren sie auf

elle Preise erfa

ARtu



FiFoM 50

XDZ50

B 50

XDZs50

FHAEE 5 PARTS CATALOGUE FHLEE® PARTS CATALOGUE
Bl FIG. 1 AHEL wreerreeconn ] CYLINDER -+ eeecarveerrinnioninn ] M 19 FIG. 15 #Eshdfl 19 | STARTER MOTQOR  +wereeees 19
B2 FIG.2 FE{E -veeeneennns 2 CRANKCASE terrrerrerennrcninens 2 B 20 FIG.20 R\ - o0 FUEL TANK  cerrenrmvnininnnss 20
3 FIG.3 ZEFEE -oovereeees 3 FEFT CRANKCASE COVER_ ; 21 FIG.21 #HLAEE oo 21 | OIL TANK  sevemneeriiina 2]
A 4 FIG4H%§H*‘H‘M4 CRANKSHAFT reersrrsensenses 4 Bl 22 FIG.22 ZE3E oo 99 FRAME rrerveremnrerimnsmrinnns 29
B 5 FIG.5 A4kifas e 5 CARBURETOQOR  creeesresaninnines 5 B 23 FIG.23 P4 oo 23 FRAME COVER rrereevivanan 23
B 6 FIG.6 JEiHSE -~ 6 | AIR CLEANER © 8 | B 24 FIG.24 BREE --eveeeee 24 | SEAT teorrrrmrrnsnnmnnnniieinn, 24
B 7 FIG.7 (HEFRE - 7 | MUFFLER «7 | B25 FIG.25 PR + 25 | LEG SHIELD  sreeeererrseceenn 25
B8 FIG.8 HLHZE wrevrrerees 8 | OIL PUMP -8 ! M26 FIG.26 TR - 26 | TOOL TANK sivevvervnns 2§
B9 FIG.9 M5 v g FAN «osreettaimnmariansansnranannaas 9 B 27 FIG.27 HIE reeeerens 27 FRONT FORE reevriaeinrareeas 27
A 10 FIG.10 Bose + 10 | CLUTCH «orrrerrenmrmnimnns, 10 28 FIG.28 B¢ M -ooee 28 | FRONT FENDER  ctvverersan 28
Eu FIG. 11 K oo 11 | REAR SPROCKET «rreeraerees 11 | E29 FIG.29 Hi§ «ooreeer 29 | FRONT WHEEL reereerieriees 29
12 FIG.12 #3hih - 12 | STARTER SHAFT «eevvseee 12 | B 30 FIG.30 ZE§EPE .- 30 | HANDLEBAR COVER -+ 30
13 FIG.13 ®EAEA - 13 | MAGNETO 13 31 FIG. 31 #iE + 31 | HANDLE BAR sereereereennns 31
B 14 FIG.14 EB « 14 | BATTERY weeemevrrareannanininen. 14 | ®32 FIG.32 HEE oo 32 | RIGHT GRIE  wrvererreniienn 32
M 15 FI1G.15 #HFE#E + 15 | SPEEDOMETER «rrerrereunnens 15 33 FIG.33 LEFiE - 33 | LEFT GRIP «erorienvernian 33
B 16 FIG.16 BIRELT «o--e 16 | HEADLAMP -ssevvemmnvinenee 16 Bl 34 FIG.34 FHEHR -+ 3¢ | REARFENDER ereececronan 34
B 17 FIG.17 RATAE - 17 REAR CoutSiias I‘AN_[PN PI 35 FIG.35 JE# «ooereeee 35 5‘ REAR WHEEL e vrreenennns 35
B 18 FIG.18 F&H - 18 | WIRING HARNESS - 18 | B 36 FIG. 38 OETE oo 36 | STRIPE »wreersrnssnmrivnnennnnnnn 36




FIG. 1

FIG. 2

FIG. 3

FIG. 4

FIG. 5

FI1G. 8

FIG. g

FIG. 10

FIG. 11

FIG.12




FIG. 13

FIG. 14

FIG. 15

FIG. 16

FIG. 18 FI1{(:. 19 FIG. 20
FIG. 21 FI1G. 22 FIG. 23 FIG. 24 e
R
i




FIG. 25 FIG. 26 FIG. 27 - Y FIG. 28
FIG. 29 . FIG. 3 FIG. 31 \
[
| K
P ‘|
|
! .
| iy B
1 A f
LE A
FIG. 33 o FIG. 34 FIG. 35 FIG. 36




FIG. 1

¥
CYLINDER

A1 KL

F1G. 1 CYLINDER
5 X 2 AL g
NO. Code Name Description Number
1 DIE41FMO2—02 T CYLINDER HEAD 1
2 DIE4IFM02—06 SHEEHRR GASKET. eylinder head 1
3 GB41—86 B2 R} M6 NUT M6 4

GB95 -85 HHE 6 WASHER 6 4

4 JB2490—78 K TE# T4135) 4E5T SPARK PLUG T4135] 4EST 1
5 DIE41FM02—01 SAEL{E CYLINDER 1
5 DIE41FM02—03 R GASKET. cvlinder 1
7 DIE4IFMO1—17 SRR i STUD BOLT 4




FI1G. 2

G i
CRANKCASE

2 ik
FIG.2  CRANKCASE
75 £ £ AW R nE
NO, Code Name Description Number

1 D1F41FM01—04 {F CRANKCASE, right 1
2 DIE41FMOL. 1—00  RETPLEE

WREHS BUSH. engine mount ?
3 DIE41FMC1.4—00  HFAME ONF —WAY VALVE 1
4  DIE4IFMD)01—03 ZEFE CRANKCASE, left 1
5  DIE41FMO01. 3—00 EHEREREE BUSH .rear shock absorber 1
8 DIE41FM01—02 e PIN .Location 2
7  GB818—85 Y2 ET M6 X 40 SCREW M5 X 40 3
8  (GB818—85 YEET M6 X 50 SCREW M$ X 50 1
9  (GB818—85 24T MB X85 SCREW M6 X 65 1
10 DIE41FMO1—19 R mE ER CLAMP, oil hose 1
11  DIE41FMO1—08 2R HOLLOW BOLT 1
12 GB818—85 BEET M5X 12 SCREW M5x 12 1
13 DI1E41FM01—14 T TH 88 3 PLUG, drain 1
14  DIFAIFMO01—15 reliEE g GASKET, drain 1
15 QMSIQWOn—1 RENYLIEE B ROLT 1
16  GB6176—86 YEE M10X 1. 25 NUT M10X1. 25 i
17 DIE41FM14—00 g B REED VALVE ASSY 1
18  GB818—85 HEET M6 X 20 SCREW M§6 X 20 6
13 DIE41FM14—04 SRR SR i ) GASKET .carburetor 2

connecting plate

20 DIE41FM14—05 Hrphaf GASKET, heat insulation 1




FIG.3 & % =
LEFT CRANKCASE COVER

F5
NO.

£ =
Code Name

& 3

A

FIG.3 LEFT CRANKCASE COVER
BB

Description

YE

Number

W0 =1 oh O ode L N

e e e g
i 3 =~ O

DIE41FM01-—-01
DIE41FMO01—18
GB818—85
DIE41FM01—13
DIE41FMO01—16
D1E41FM01— 02
GB818—85
GB818—85
DIE41FM(D).01—19
DI1E41FM01. 2—00
GB818—85
GB818—85
DI1E41FM (D). 01—18

AR

o AT

AT Ms X 10
piikd - SAR i

E

RENLE

45T M6X 25
VE4T M6X 35

A B L E AT
P E R 4 =
#IE 6

AT M6 50

2 Sl B L B B MR ET

CRANKCASE COVER

GASKET cover left
SCREW Mg X 10
GASKET

PLUG

PIN, location
SCREW Mg§X 25
SCREW M&X 35

FIXED SCREW ,starter motor
DUST COVER, oil pump

WASHER 6
SCREW M6 X 50

FIXED SCREW.starter motor

L T e e e = L 5 T e T o Y




FIG. 4 i WGEFFILAY
CRANKSHAFT

7 4 I 1793 FT LA
FIG.4  CRANKSHAFT

Feg ®f 5 B A WE
NO. Code Name Description Number
1 DIE41FM.03.2—00 5% PISTON 1
2  DIE41FM. 03—01 B ER RING SET ,piston 2
D1E41FM. 03—03
3 DIE41FM, 0304 R PIN, piston 1
4 DIE41FM. 03— 04 EEHFE CIRCLIP 2
5 2039242/10y HIEHRR 10 BEARING10 1
6 DI1E41FM03.1—00 HRIEATHE CRANKSHAFT ASSY 1
7 DIE41FM03.1—01 EHT ROD,connecting 1
8 Di1E41FM03.1—04 i A 44 PIN,crank 1
9  DIE41FM03.1—05 41 H 8 CRANKSHAET,right 1
10 DIE41FM03.1—03 7r il 4 CRANKSHAET, left 1
11 2D19243/16y B R 16 BEARING 15 1
12 DIE41FMO03. 1 —02 A HE SPACER 1
13 GB276—82 iy Al R D104 BEARING D104 2
14 HG4—592—67 ME SG17x29x8  OIL ILSEAL,right 1
15 HG4—892—57 MWE SG26X42x8  OIL ILSEAE .left 1




FIG. 5

b AR
CARBURETOR

A5 1k &%
FIG. 3 CARBURETOR
F5 f = HFT MR Y § By
NO. Code Name Description Number
1 32MO000--14 S R 1) GASKET 1
2 52M0300— 00 BT FLOAT ASSY 1
3 52MO0O00O— 12 K i A0 GAKET.tubber 1
4 52MO000—11 dEfL JET, main 1
3 52MOD00—18 R JET. needle 1
6  52M0O500—03 HEE NFEFEDLE 1
7 52MOS00—02 & CIRCLIP 1
8  52M0500—01 FE] VALVE, throttle 1
9 52M0000—13 [R5 PIN,float 1
10 52M0000—22 e FENDER PIECE 1
11 32MO000— 156 HHE L JET. fuel inlet 1
11 32MO:00—0n 4 VALVE ASSY .ncedle 1
12 52MOJ00—15 R L # 1 GASKET 1
13 52MOB00— 0 G SR % PLUNGER, starter 1
14  5ZMODO0—17 B JET ,pilor 1
15 B E CAP 2
15 52MO0000—02 &k CAP,plunger 1
17 GB818—85 HEET M4 X 14 SCREW M4 x 14 4
18 GB839—87 hig 1 WASHER 4 4
19 52MO000-—09 LB RING .connecting cable 1
20 52M0000— 03 5% SPRING 1
21 32MO0G0—08 TR T e AT SCREW .throttlestop 1
22 32MO0000—Q7 % STRING 1
t 23 32MO0O600—23 s WASHER 1
24 52M0000— 08 T E GASKET 1
25 E52MO000—19 YA A SPRING ,throtile valve 1
25 M P8X®5x 480  FUFEIL HOSE®R X @5X 480 1
27 GBB18—176 BET M3 X6 SCREW M3X6 1
28 52MO500—02 K& CIRCLIP 1
129 GB3452.1—82 OB B 5x1.8 RING 8. 5% 1.8 1

30 52M0200—04 B R ET PLUP 1
30 (GB3452,1—82 Pk 3.75%1. 8 GASKET 3.75%1. 8 1
31 32MO0000— 04 N EEET SCREW ,air adjust 1
32 52MO0000—05 o BT SPRING .air adjust 1
33 bRl HOSE ,overflow adjust 1
34 TR 1% COVER

35 % 18 GASKET




FIG. 6

=R A
AIR CLEANER

A 6 =S IEIE R

FIG.6  AIR CLEANER
FFe 5 A e
NQO. Code Name Description Number
1  DIE41FM.11—00 PEIE SR AR CLEANER ASSY 1
2  DIE41FM.11—09 £ FILTER 1
3 DIE41FM. 11—i0 iRy FRAME. filter 1
4 DIE41FM. 11—07 UEiH AR COVER, cleaner 1
5 DI1E41FM. 11—04 S A TUBE, inlet 1
6§ DIE41FM. 11—05 T SPRING CIRCLE 1
7 DI1EALFM, 11—14 S i CLAMP 1
7 GB52-76 85 M4 NUT M4 !
7 GBBI&—85 PAT M4 X 16 SCREW M4 X 16 1
8§  GB818~853 4T MBX 16 SCREW M6 X 16 2
9  GB93—87 HEHRE 6 LOCK WASHER 6 2
10 GB97.1—85 HiE 5 WASHER 6 2




& 7 HE
FIG-7 iAo FIG.7  MUFFLER
MUFFLER s R B BB
NO. Code Name Description Number
1 D1E41FM. 02— 04 HAERE - GASKET. exhaust pipe 1
2 DIE41FM. 0203 BB MeX 29 BOIL.T M6 X 29 2
3 GB%3—87 HEs LOCK WASHER 6 2
4 GB41—86 BERE M6 NUT M+b 2
3 1000040104 HE A S MUFFLER ASS5Y 1
6 D1E41FM. 01—05 THA 28 A BOLT, muffler mount 1
7 GB41—8% A MS NUT M8 1
8 GB93—87 HHE 8 LOCK WASHER 8 1
9 100040001 HERPE COVER ., muffler 1
10 (GB818—285 LT M6 X8 SCREW M#6 X8 4
11 GB859—87 HE 6 LOCK WASHER & 4
12 GB848—85 prage: WASHER § 4
13 DIE41FM. 09—02 HEEirE COVER, exhaust pipe 1

10 11142




FIG. 8

OIL PUMP

F 8 gl FE
FIG.8  OIL PUMP

FFs ft 5 LB B BE

NQ. Code Name Description Number
1 DIE41FM1i2—00 HLHEF LAY PUMP ASSY. oil 1
2 DIE41FMI12—10 ey GASKET 1
3 (GB8l1§—85 HEET M3 X186 SCREW M5 16 2
4 (GB93—87 T 5 LOCK WASHER 5 2
5 HE PEXP4.5X 480  HOSE, oil@8 X ®4. 5% 480 1
§ DI1E41FM10.2—15 SHEFT CLAMEP. oil hose 2
7 M @5} 2 X335 HOSE, oil®5>x @2 % 333 1




FIG. 9

A 5
FAN

& g

FIG. 9
Fe 5 Y &k i
NO. Code Name Description Number
5
| 1 DIE4IFMI11—03 RL5 FAN ]
i 2 (B8I§—85 BRI M6 X 14 SCREW M6 x 14 2
| 3 GRos—&7 14 6 LOCK WASHER 5 ?
i 4 GBYT—8S5 B 6 WASHER 5 2
| 5 DIE4IFMII—02  AME COVER. fan 1
| 6 GBS15—8S BEET M6 16 SCREW M6 X 16 3
| 7 OB845—85 BE4T M6 X 20 SCREW M5 20 3




FIG. 10

Ha
CLUTCH

Hie Hed
FIG.10 CLUTCH

F5 £ % ARG

NO. Code Name Description Number
1 D1E41FM05. 1—00 BommikEAs HUB ASSY ,clutch 1
2 DIE41FMO05—05 HE SPACER 1
3 DIE4IFM(D)05—07 % SPACER 1
4 D1E41FM05. 2—00 o RS Thads R GEAR ASSY,starter 1
5 GB10%89—79 A 4E 313 KEY 3X13 1
6 # % TO858.5¢5  CHAIN TOB858. 3¢5 1
7 DIE41FM05—01 i E WASHER ,shock absorbing 1
8 DIE41FMO5—06 PE SPACER 1
9 DIE41FM05—02 flak iy WASHER 1
10 DI1E41FM05—03 BE/DEE GEAR ,starter 1
11 DIE4IFMO05—04 i WASHER 1
12 GB6173—8%6 PR MI12X1. 25 NUT MI12X1.25 1
13 DI1E41FMQ4.1—00 HEATFSRAN GUIDE .drive chain, lower 1
14 DIE41FM04—01 A SN GUIDE .drive chain, upper 1




FI1G. 11

K # B
REAR SPROCKET

PH 11

N2

FIG. 11 REAR SPROCKET

F5 A AR B g

NO. Code Name Description Number

1 DIE41FMO04, 2—100 K& HY SPROCKET ASSY, rear 1
2 DIE41FM01—10 FoRER BT PUILIL ROD, rear sprocket 1
3 GB&173--86 ¥ M6 NUT Ms 1
4 (GBB48—385 B 6 WASHER 6 1
5 GB276—82 K El01 BEARING E101 2
6 DI1E41FM01—0% KegsralE EAR RETAINER. drive shaft bearing 1
7  GB818—85 4T M6 X 10 SCREW M#6 X 10 2
8 DIE41MO04—04 54 REAR AXLE 1
8 DIE41M04—03 St GEAR., rear axle 1
9 HG4—692—867 ME SD25X40x10  OIL SEAL SD 25X40X 10 1
10 GH276—82 B P/60204 BEARING P/60204 1
11 DIE41FMO01—12 B sl & AR RETAINER. drive shaft bearing 1
12 GB819—85 BEET MBX 10 SCREW M§X10 2




FIG. 12

23 B
STARTER SHAFT

1o

(5 12 = 3h B
FIG. 12 STARTER SHAFT

FFs X = AW e
NO. Code Name Descriprion Number
1 DIE4IFM—B. 06—00 Bahilid SHAFT ASSY.kick starter 1
2 DIE41IFM06—07 (8] WASHER 1
3  D1E41FM06—01 BirRE SPRING 1
1 GBY73—86 BEET M6 X 12 SCREW M§X 12 1
5  GB894—86 HETE LOCK WASHER |
£ DIE41FMO08 —03 HE O11. SEAL 1
7 DIE41FM—B. 06—00 ZehEfT4H 4 LEVER ASSY .kick strter 1
8§ GB5781—86 P MEX25—Q  BOLT M6X25—Q 1
9 DIE41FM06. 3—00 ot s 454 GEAT ASSY.kick starter drive |
10 DI1EAIFMOE—05 A SHAFT,kick starter idle 1
11 DIE41FMG6—02 % 55 4R COVER .stopper 1
12 GB5781—86 BB MEX 16—Q  BOLT M6x16—Q 4
12 GB93—87 L 6 LOCK WASHER 6 4
13 DI1E41FM. 04— 02 a1 PAWL.kick starter 1
14 GB2088—80 I A1X7X24 % PULL SPRING Al1X7x24.0eft 1
15 DIE41FMO04. 3—00 R 48 1 THET RRAKE ROD 1
16 HG1—892—47 s SD12x 14X 7 OIL SEAL SD12X14 X7 1
17 GB6&173—85 B M0 1 NUT M10x1 1




FIG. 13

Rk W L
MAGNETO

13 W o Al
FIG.13  MAGNETO

F5 t = 2 RIE E
NO. Code Name Drescription Number
1 D1E41FM(D)07.2—00 SEFAE STATOR ASSY 1
2 DIE4IFM(D)07.2—02B  4TZ BB COIL,lighting 1
3 GBe7—87 BE4T M4 X 25 SCREW M4X 25 2
4  GB93—87 HE 4 LOCK WASHER 4 2
5 WDh—2.2—1 HAKEE COT. ASSY ,primary 1
6§ GB67—85 BE4T M4 X 16 SCREW M4X 16 2
7 GB93—87 HE 4 LLOCK WASHER 4 2
[ 8  DIE4IFMO7.2—00 £F ROTOR 1
‘g GB8IZ—85 BEET M5X 12 SCREW M5X 12 3
10 GB6171-86 ANEWEEEM10X 1. 25 NUT M10X1. 25 1
11 GB1099—79 R 3X13 KEY 3X13 1

13




FIG.- 14 & B it
BATTERY

M. 14 & |
FIG. 14 BATTERY
FF5 & = A RAE HE
NQO. Code Name Description Number
1 QMSOQW(D). 73 o4k i 3 RELAY ,accelerating 1
2  GB818—85 1B£T M3 X 16 SCREW M5 X 16 1
3 QMS0QW—B. 00D. 10 FBE%ES REGULATOR AND RECRIFIER ASSY 1
4 GB818—85 ST M3X 16 SCREW M5X 16 1
5 QMSOQW—B.39—16 ®BEEESEH FIXED TAPE BATTERY 1
5 GB818—85 1BET M3 X 10 SCREW M5X10 2
7 GB97—85 BHE S WASHER 5 2
8  QM50QW (D). 60 EH BATTERY 1
9  DIE41FM07—02. 3 KIEEBE SEAL ,spark plug 1
10 DIE41FM. 07-—-02 (=)= 25 CAP,high tension cord 1
1! DIE41FM07—02. 7 BEZERE SEAL ,high tension cord 1
12 WD-2.3 (=382 RsYi UNIT/COIL ASSY ,ignition 1
13 GB8§18—83 YEET M6 X 20 SCREW M6 X 20 1
14 GBB48—83 BHE 6 WASHER 6 1
15 GB93—87 HE 5 LOCK WASHER § 1
16 GB818-—83 BT M6 X 16 SCREW M6x 16 1
17 QM350QW. 00D—02 B HE & BATTERY BOX 1
18 GB5780—86 EH M8 X 16 BOLT M8Xx16 2




FIG. 15

®OE X
SPEEDOMETER

13 JL
FIG. 15 SPEEDOMFETER

F5 *t & A B g
NO. Code Name Diescription Number
1 QMSOQW —B. 00D, 9 S SPEEDOMETER 1
2 QM50QW —B. 00D. 7 ATIBFCES SWITCH ASSY,left 1
3 1006010000 TR R CABLE ASSY 1
4 QMS0QW—B.00D. 6 HEHH LY SWITCH ASSY . right 1

— 15 —



B 16 i A8 4T
FIG-16 & ™ T FIG. 16 HEADLAMP
HEAD LAMP Y £ % 5 SRR H
NO. Code Name Description Number
1 403 SOCKET 1
2 T 12V /10/3W BULB 12V/10/3W 1
3 A58 AT B SOCKET .right 1
4 e KT R SOCKET . left 1
5 T 12V /8W BULB 12V /8W 2
6 BrEATE LENS front lamp 1
/ BT BE T 2% LIP .front lamp 1
8 GR845—85 BICHEET ST4X 10 TAPPING SCREW ST4x10 2
g LR AT R LIP.right lamp 1
10 GB973—76 HRET M6EX 12 SCREW Msx 12 1
11 T LIP .left lamp 1
12 QMSOQW—B.00D. 3  HHERITHE LAMP ASSY.right 1
13 QMBOQW —DB. 00D, 3 AT e LAMD ASSY,left 1
14  QM30QW —B. 00D, 2 g FRAT 4R & FRONT LAMP ASSY 1

J— 16 J—




FIG.17 B 4 @A &
REAR COMBINATION LAMP

B 17 B T H &
FIG. 17 REAR COMBINATION LAMP

5 ® 8 SRR AT e
NO. Code Name Description Number
1 QMSOQW—B.00D. 4 RBIHEHS REAR COMBINATION LAMP 1
2 EFERITE LENS.lelt turn signal 1
3 EREFETE [LENS.rear combination 1
4 WL 12V /W BULR.turn signal 12V /8W 2
5 BAATH 12vioaw BULB, rear combination 12V10/3W 1
6 GB950—8%5 BEET M4 x 14 SCREW M4 14 Z
7 GB973--76 HEET MB X 20 SCREW Mg X 20 2
& GB95—86 HHE s WASHER 6 2
9 L FEITE LENS.right turn signal 1
10 FREATR BOARD,rear lamp 1
11 LLE POST 3
12 F ik SEAT ,right insert 1

13 i 3k INSERT SEAT 1

Zedi sk SEAT,left insert 1

R 17 R



Fl. 18

A W
WIRING HARNESS

A 18 F & K
FIG.18  WIRING HARNESS
¥ % £ = 205 B A &
NO. Code Name Description Number
1 QM50QW(D). 63 FIU S HORN ASSY 1
2 GB818—87 BEET M6 X 10 SCREW M6 10 1
3 GBY3-—87 HIE 6 LOCK WASHER 6 |
4 QM50QW —B.00D. 12 2 ke BUZZER 1
5 QM30QW —B. 00D 11 it FLLASHER 1
5  QMS0QW —B. 00D. 3 2% B SWITCH ASSY
7 ZDWI150X6 FLAr BELT 1
8 ZDW200X6 LA BELT 1
g 1017010000 FHER HARNESS . wiring 1
10 REHE 10A FUSE 10A 1

18




FI1G. 19

L
STARTER MOTOR

& 19 o) Rl
FIG.12  STARTER MOTOR
F5 5 A HE
NO. Code Name Description Number
1 DIE41FM(D). 15. 00 L g e AL STARTER MOTOR 1
2 T HR ELECTRIC HUB,RUNING 1
3 EFEER FLANGE,FIXATION 1
4 H, ) ELECTRIC BRUSH 2
5 % SPRING 2
6 i PAD 1
7 O RS E O SEAL RING I3
8 BHRAF  GEAR ASSY
9 BET M4 X 14 SCREW M4 X 14 2
10 W4T M4 X 30 SCREW M4 X 30 3
11 L= WIRE 1
12 BEET M4 X6 SCREW M4X 6 1
13 O A5 7 [ O SEAIL RING 1
14 & % B FIXATION SEAT 1




FIG. 20 #% 9 %
FUEL TANK

A 20 A

oA

FIG. 20 FUEL TANK

F5 £ 5 L R e
NQ. Code Name Description Number
1  GB818—385 BEET M5 X 16 SCREW M5 X 16 4

2 GBY93—87 HH s LOCK WASHER 3 4

3 GB96—86 HHAE 3 WASHER 5 4

4 QM50QW —B. 00D. 14 VR {7 k2 FUEL SENSOR 1

5 QMSEOQW. 10, 3—00 MAEEHG CAP ASSY ,fuel tank 1

6  GB6177—86 Y8 7k M6 NUT M# 2

7 GB96—86 @ 6 WASHER 5 2

8 QM30QW—B.10.1—00 R HEEMAS  TANK ASSY.fuel 1

9 GB5780-—85 B M X 16 BOLT MS§x 15 2

10 GBY93—87 HE 3 LOCK WASHER 8§ 2
11 GB96—86 8 8 WASHER 8 2
12 QMS0QW. 10. 200 BRSAE TS S  SWITCH ASSY.fuel tank |
13 GR97.1—86 B 6 WASHER 6 2
14 GB5181—386 B MB X 16 BOLT M6X 16 2
15 GB818—85 AT M6X 16 SCREW M5 X 16 2
| 16 GB93—87 U 6 LOCK WASHER 6 2
‘ 17 QMEOQW—B.10—2 BB B8 L. 34T FUFL HOSE ®8x1.5x470 1
|18 QMB0QW—B. 10—1 i ©8 X1, 53X 835 FUEL HOSE $8x1.5x235 2
19 QMS0QW—B.10—15  WEEL CLIP 6
20 QMS50QW —B. 10,4 R o AR FUEL FILTER 1




FIG. 21

YL i FE
OIL TANK

-FIG. 21 OIL. TANK

A 21 oW FE

5 R = S WE

NQ. Code Name Description Number
1 QM350QW13—1 GIRiEERES TANK ,oil 1
2 QM30QW13—2 IR CAP,oil tank 1

3 QMBEOQW 00D, 8

HUiE F #2414 SWITCH ASSY ,oil level 1




FIG. 22

% 1
FRAME

& 22 E 1!
FIG. 22 FRAME

Fe £ 5 BB WE
NQ. Code Name Description Number
1 1003010000 RS FRAME, welding assy 1
2 1003000001 £ PIN 1
2 MQ30QW —B. 00D. 5.2  BrFE4he & LOCK ASSY .seat 1
4 GBR18—83 AT M6 X 10 SCREW M6 x 10 2
5 GB93—87 B 5 WASHER 6 2
6 L H LOCK HEAD ASSY 1
7 QM5E0QW. 41 —1 B LONG SPRING 2
8 QMS0QW. 41. 1 FUXREHAE STAND,center 1
g QM50QW. 41 —4 & p CUSHION 1
10 QMSOQW.41—2 B HOOK ,spring 1
11 QM50QW. 00—01 RN #h AXLE,engine fix 1
12 GB96—86 HE 10 WASHER 10 1
13 GB93—87 ™A 10 LOCK WASHER 10 1
14 GB6171— 86 B M10Xx1.25 NUT M10x1. 25 1
15  GB818—35 BEET M6 X 25 SCREW M6 X 25 1
14 GBB170—88 M6 NUT M4 1
17 1003000201 H i i Bracket,footrest,right 1
18 1003000101 G Bracket ,footrest, left 1
19 1003000101 M Spring 2
20 2K 5. 0000 G100 b GB308—8&9 Bali 2
21 # GB91—86 3X20—Zn + D COTTER PIN 2




FI1G. 23

R
FRAME COVER

M 23

AN

TG, 23 FRAME COVER

75 T 5 LW B HE

NO. Code Name Description Number
1 QMEOQW —DB. 33—17 Yl COVER ,frame cover 1
2 GRS73—74 BT M6 X 16 SCREW M6X16 4
3 (B9t — 86 8 WASHER 6 4
4 QMB0QW —B. 36—12 EiEk FRAME COVER 1
5 QM50QW—B.39—13  AEH COVERleft 1
6 QMEIQW —B. 39—14 T COVER ,right 1




FIG. 24 B OM

SEAT

.
i@

& 24 B FE
FIG. 24  SEAT
Fe £t = BT A ¥E
NO. Code Name Description Number
1 1015000000 B I SEAT ASSY 1
2 (B818—85 BT M8 X 16 SCREW M6X 16 2
3 GB93-—87 HE 6 LLOCK WASHER & 4
1 QM50QW—B.36—10  $iin LOCK LOOP 1
5  GB8I&—83 P M6 X 16 SCREW M5 X 16 2
& 1000030000 #H CARRIER ASSY .rear 1
7 GB923—88 =L 4EE M6 CROWN NUT M4 2
8 QMS50QW —B. 36—3 BrRERT SR RE CUSHION 2
g QMSUQW—B.36—12 ERREEERE CUSHION 4
10 QM50QW —B. 3641 EEMERE  CUSHION 2
11 QMSOQW —B. 36—7 WEERTEER  SHAFT 1
12 QMGSOQW—DB, 36—6 B R AT E AR BRACKET .zeat support {ront |
13 GB91—88 H O 2x20 COTTER PIN 2x 20 1




FIG.25 # M, 1
LEG SHIELD

I'Illi{ (\?“. r ,/ f/?%% : %K\X\%‘XX\X\\,%\%/\»
I,"I , . I. g, _ - 5

3=

i 25 PR
FIG.25  LEG SHIELD

JF5 14 3 B B B 8y
NO. Code Name Description Number
1 1002000001 R R LEG SHIELD 1
2 QMS0QW —R. 00D. 54 B85 B TR R i SLEEVE,total switch 1
3 QM5H0QW —B. 39—22 A B A MAT,footboard 1
4 GB818—85 BRET M6 186 SCREW M§X 16 1
5 GB97.1—386 HIE] 6 WASHER 6 1
8§ QM30QW—B.39—2 Rl COVER .frame number 1
7 GBR18—385 P27 MB X 25 SCREW M6X 25 4
8§ GRIS—86 ## 8 WASHER 6 8
9 QMSOQW—B. 39—19 FAL I B FOOTBOARD 1
10 QM50QW—B. 39. 1 Bl & LINING ASSY 4
11 QM50QW—B. 39—20 A B 7 At 2 LINER,footboard 4
12 GBY73—76 BEE] ME X 20 SCREW M5 X 20 4
13 0202000001 283 SCREW 2

- - 25_



FIG. 26

T R4 R A
TOOL TANK ASSY

P 26 T EA8 8 8L
FIG.26 ~ TOOL TANK ASSY

¥ (A 2R B HE

NO. Code Name Description Number
I QM50QW—B.00D.5.3 THHMSM LOCK ASSY ,tool tank 1
2 QMS50QW—B.39—10 THHS COVER .tool tank 1
3 QM50QW —B.39—9 THAZZ %% SEALED PIECE,tool tank cover 1
4 QM50QW—B.39—38 TE# TOOL TANK 1
5 GB923—388 =P M M6 CROWN NUT M4 4

(23]

QM30QW—B. 397

LREBEEH R SEALED PIECE . tool tank




FIG. 27

IS
FRONT FORK

B 27

x

FIG. 27 FRONT FORK

FF 5 T = LR B HE
NG Code Name Description Number
1 1004030000 I Front Fork 1
2 0202000010 Bl L1224 Flange Bolt 2
3 0202000012 A AHEHRE R Pivot Arm Cover Assy 1
4  GB3789—R6 12k 2y Flange Bolt 2

M8 X 40—Zn 2 M8X40—Zn D
5 GBg187—86 [ RS Flange Nut
M8—Zn-+D M8—Zn+ D 2
6 1004040000 B 5ok 7 2% FR Cusnion 2
7 1004000402 AT Screw 2
8 1004010008 FHEI Spacer 1
g GB6173-~86 W At Nut z
ME—Zn D M8—Zn D
10 1004000001 e Bolt 9
11 1004010003 HE Spacer 1
12 GB6187—85 -8 Nut 2
M6—Zn+D M6—Zn D
13 1004010000 HiEE R FR Pivot Arm 1
14 1004020000 AR I. FR Pivot Arm 1
15 QB78—80 Ty Steering Bottom Cone Race 1
16 G100 b GB308—89 BER 4. 0000 Steel Boll Steering 52
17 QB78—80 o Steerling Top Cone Race 1
Steerling Upper Boll Race 1
18 QMS0QW—B -+ 31—2 RIEFER Nut 1
19 QM350QW—B -« 31—1 1 E Washer 1
20 QM3a0QW—B-31—3 @iXiEEe Nut 1
21 0202000011 A A= L Pivol Arm Cover Assy 1




FI. 28

IRl
FRONT FENDER

A 28 GUREE A
FIG.28  FRONT FENDER

Fe £ 5 BRR B HE
NO. Code Name Description Number
1 1002000004 HIERLA Cover FR 1

2 GB&818—85 EET Screw
MgX1i6—Zn+ D MEX16—7Zn + D 2
3 GPBY9%—85 $HE Washer
§—140HV —Zn« D 6—140HV—Zn+D 2
4 1002000003 GIEEN R Stay Leg Shirld 2
5 (B818—85 TEET Screw
MEX16—Zn + D MAEX16—Zn+ D z
6 GB97.1-85 gragces Washer
8=200HV—Zn+D &—200HV~Zn-D 2
GB23—76 HE 5 Washer 6 2
1002000005 77 [ Moulding FR 1
GBo73—758 ®ET Serew
MEX20—7n + D MEX20—Zn » D 2
10 GB9s—85 HE Washer
6—140HV—Zn+ D 6—140HV—Zn+D 2
11 0202000001 YT Screw 7
12 1002000002 CIEE R Fender A FR Inner 1
13 #8 Washer 2
14 GBS170—86 e B} Nut
M&—Zn - D) Mg—7n«D 2
15 1002000006 EERIEA X Fender 1
15 GB373—7¢6 25T Bolt
MEX20—Zn + D MEX20—Zn D Z
17 GB9—-83 ol Washer
§—-140HV—Zn D 6—140HV—Zn D 2




F1G. 29

Al 0
FRONT WHEEL

29 e
FI(:. 29 FRONT WHEEL
2 K = S5 B "E
NO, Code Name Description Number

1 1005010000 GRS HUB.front wheel 1
2 QM50QW. 334 Bl il Shi& PANEL .front brake anchor 1
3 QMEOOW. 34,3 I & Bl B SHOE .{front brake 1
4 QMS50QW. 34, 3—2 T E SPRING 2
5 QMSOQW. 33—03 si%e ¥ 50 CAM .front brake cam 1
) GR848~-85 HE 10 WASHER 10 1
7 QMEoQW. 33— M GINEIE 23 LEVER.front brake cam 1
8  GB5781—86 AfERE MsX25  BOLT M5X 25 1
g GR6170—388 7~ R M5 NUT M5 1
(GB97.1—85 HHE 5 WASHER 5 1

10 QMS50QW. 33—01 PR GEAR,speedometer 1
11 QMSOQW. 33—05 I S M s PINION ,speedometer 1
12 QM30QW. 33—08 e RUSH.meter geat,outer 1
13 GBB48—85 g 5 WASHER 5 1
14 1005030001 A ¥ #h AXLE . front 1
15 QMS0QW.33.5 FREAL SPACER COMP .supporting 1
16 QM30QW.33.5 £ SPACER 1
17 W34Xx42X5 sHES OT1. SEAL 1
18 164500 B BEARING 1
16 200 B R BEARING 1
20 GB6187—85 wWaE M10Xx 1. 25 NUT M10ox1.25 1
21 3.00—8—2PR BN TIRE IRC 1
22 3.00--8 el TUBE ,inner 1




FIG. 30

TR E
HANDLE COVER

B 3¢ FitnE
FIG.30  HANDLE COVER
55 = ZFR R HE
N Code Name Description Number
1" GB845—85 AT STe. 822 TAPPING SCREW ST4. 822 2
2 GBY7.1—86 1 5 WASHER 5 14
3 QMS50QW—B.39—6 ERPEGER REAR COVER ,handlebar 1
4 GB818—85 B4 M6 X 20 SCREW M6 X 20 3
5 GB845~85 BE4] ST4.8X 13 SCREW ST4.8X13 5
5 QMS50QW—B.39—5 FHIFER R FRONT COVER ,handlebar 1




F1G. 31

R = S ——

% i
HANDLE BAR

s

A 31 L/ 15
FIG.31  HANDLE BAR

75 (A B B e

NO. Code Name Description Number
1 QM30QW—B. 32, 2— 00 EiRBEAES HANDLE BAR,welding assy 1
2 GB97.1—86 BE 6 WASHER 8 1
3 GB818—85 YE4T M6 X 16 SCREW M6 X 16 1
4  GB5780—86 HE 4T MR X 40 BOLT M8 40 1
5  GB93—87 HE 8 LOCK WASHER 8 1
6 GB97.1—86 g 8 WASHER 8 1
7 QM50QW —B.31—3 R [ CIRCLE NUT 1
8 1006020000 BB Z1EHMFIE  CABLE ASSY,front brake 1
9  QMS0QW33.3—2 W SPRING 1
10 QM30QW33.3—1 MEE SPRING SLEEVE 1
11 QM530QW33.3—3 ENLE PIN 2
12 QMS50QW33.3—4 AR R NUT 2
13 QMS50QW—B. 32, 9—00 WilSEe CABLE ASSY .throttle 1
14 QMSOQW—B. 32.1—00 mikssm e CABLE ASSY ,starter 1
15 QMS50QW—B. 32, 4—00 EEigh44  CABLE ASSY .rear brake 1
16 GB6173—86 YA M5 NUT M5 2
17  DIE41FMO04—05 F E BRI LEVER ,brake 1
18 GBS1--86 7 08 COTTER PIN 1
13 GB93—87 HE 6 LOCK WASHER 6 2
20 GB818—85 BRET M6 X 15 SCREW M6 <15 2




: & 32 i
FiG.32 & F{E FIG. 32 RIGHT GRIP
RIGHT GRIP 3= kg KR e
NO. Code Name Description Number

i 10400620000 AT MIRROR ASSY . right rear view ]
2 QMSOQW —R. 32. 7— 00 HFEEAT RIGHT SEAT ASSY 1
3 QMSIQW—B.32.8—00 HFEERS SILEEVE ASSY .right grip 1
4 GB818—85 PEET M5 X 14 SCREW M5 14 1
5 BAR AR CONNECTING BOARD 1
8 FIRE L RIGHT SEAT 1
7 GB818—85 BEET M5 X 20 SCREW M5 X 2 1

8§ GBR5780—86 BB M3 X 18 BOLT M5 18
9 FE BUSH 1
10 HHEA GRIP,brake.right 1
11 GB%5—85 #HH 5 WASHER 5 1
12 GB8Cs—88 fLEHROE MG NUT M3 1
13 P = SWITCH.brake 1
' 14 GB8IE—85 BEET M3X 10 SCREW M3~ 140 1
f 15  GB81§—85 4T M5x 10 SCREW M5X 10 1




FIG.33 Z& F 4@
LEFT GRIP

B 33 T~ F I
FIG.33  LEFT GRIP
¥ 5 £ = 4 FF B LA HE
NO. Code Name Description Number
1. 1000010000 G MIRROR ASSY,left rear view 1
2 QM50QW-B.32.1—00 ATEEAE LEFT SEAT ASSY 1
3 QMS0QW-B. 32—01 LT SLEEVE,grip.left 1
4 GB8§18—85 AT M35 X 14 SCREW M3x14 1
5 B CONNECTING BOARD 1
6 AR EE & LEFT SEAT 1
7 (GB818—85 BT M3 <20 SCREW M3X20 1
8 GB5780—86 B M5X18 BOLT M5X18 1
9 =S BUSH 1
10 ARFIE GRIP.brake light 1
11 GBY6—85 H#H S WASHER 5 1
12 GB805—88 FMUE 4 MS NUT M5 1
13 A E SPING WASHER 1
14 i F i LEVER ,starter 1
15 GBY5—85 Hg 5 WASHER 5 1
16 GB818—85 P2ET M5 X12 SCREW M5x12 1
17 ) 7= e SWITCH .brake 1
18 GB8i8—&5 85T M3 X 10 SCREW M3 %10 1




FI1G. 34 EH4iE#E
REAR FENDER

B 34 EEEHR
FIG. 34 REAR FENDER

75 = RIS e

NO. Code Name Descriprion Number
1 QM50QW—B. 39—15  FHEHKR FENDER ,rear 1
2 GB818—8&5 4T MEX 15 DCREW M$ 16 2
3 GB93—87 HiE s LOCK WASHER 6 2
4 GB97.1—85 T E 6 WASHER 6 2
5 QMBE0QW35—00 & RS K SHOCK ABSORBER,rear 1
6 GB97.1--85 HE 8 WASHER 8 1
7 GB6170—86 18 M3 NUT M3 1
8 QM50QW35. 2—13 R BOLT 1
9 GB93—87 LA 8 LOCK WASHER 8 1




FiG. 35

TR
REAR WHEEL

B 33 o %

FIG. 35 REAR WHEEL
F5 £ % ZE LR nE
NC(L Code Name [Description Number
1 1021010000 I e RIM , rear wheel 1
P QMB50QW 34, 3 15 SR SHOE . brake 1
3 QM50QW34, 3—2 T <) SPRING
4 QME0QW34—3 fe el Bh i CAM . brake 1
5 GB848—85 g 10 WASHER 10 1
6 QM50QW34. 3—1 ARy LLEVER ,rear brake cam 1
7 GBE3782—85 BEEE M5 X 25 BOLT M5 25 1
8 GB6170— 86 B4 M5 NUT M5 1
9 GB848—85 g 5 WASHER 3 1
10 QMS50QW34—2 HE SPRING 1
11 GB818—85 i 16 WASHER 16 1
12 GBB178—86 BEEE MI6—7n - 1) NUT M1s 1
13 GB91—86 TFLTHY 3.2x30  COTTER PIN 3.2X 30 1
14 3. 00—8—2PR YhBG TIRE IRC 1
15 3. 00—8 W B TURE .inner 1




FIG. 36 n57t

STRIPE

SN R S —

¥ i

1o Rt HREMETFH.

B e Y s s s I R s
FhU BRI T RICR i RN
il AT F E L

LW Eh VLT RE FE R A SAESUw 90
(EMke L 4REHEEW.

4. AR AT 1000 Y B Ap 3. g iE

| VETE ECH R A E BT L AR L

I P 2 LU o e L O 2 15 9

i 38 &7

FIG. 36 STRIPFE
T T = AV EIE e
NO. Code Name Description Number
1 QM30QW—B.50.2 #3UgTinEREE  $TRIPE.FRONT COVER HANDLEBAR 1
2 QM50QW—B.50.1 Z4eTRE MARK.DRIVE CANTION |
3 1022000001 8 B AR I & STRIPE FRONT MOULDING 2
41022000004 158 | Atk bt THE MARK OF ENTFRPRISE PRODUCTS 1
5 1022000002 iR iakisd i A STRIPE FRONT COVER 1
6 1022000003 e AP STRIPE FRAME COVER >






